
Carnegie Mellon University 
 

CARNEGIE INSTITUTE OF TECHNOLOGY 

 
 

THESIS 
 

SUBMITTED IN PARTIAL FULFILLMENT OF THE REQUIREMENTS 
 
 

FOR THE DEGREE OF Doctor of Philosophy 

 
       
 
 
 
 
 

 

TITLE  Optimization Models for Water Management in   
  

 Chemical Processes and Shale Gas Production   
 
 

 
PRESENTED BY  Linlin Yang   
 
 
 
 

 
ACCEPTED BY THE DEPARTMENT OF  

 

 
  Chemical Engineering   
 
 
 
 
  IGNACIO GROSSMANN 10/13/14 
 ____________________________________________  ________________________  
  IGNACIO GROSSMANN, ADVISOR  DATE 
 

 
  LORENZ BIEGLER 10/13/14 
 ____________________________________________  ________________________  
  LORENZ BIEGLER, DEPARTMENT HEAD  DATE 
[...]
CHAPTER 3. WASTEWATER REGENERATION MODELS FOR WATER
NETWORK OPTIMIZATION

Discharge 

TSS removal 

Sedimentation 

TSS removal 

Ultrafiltration 

TDS removal 

Reverse 

osmosis 

TDS removal 

Ion exchange 

ORG removal 

Trickling filter 

ORG removal 

Activated sludge 

HM removal 

Precipitation 

HM removal 

Microfiltration 

Metal containing  

wastewater stream 

Oily  

wastewater stream 

General waters 

wastewater stream  

Dye containing  

wastewater stream 

Figure 3.11: Example 2 metal finishing wastewater treatment network superstructure.

3.6. NUMERICAL EXAMPLES 80



CHAPTER 3. WASTEWATER REGENERATION MODELS FOR WATER
NETWORK OPTIMIZATION

reverse osmosis, activated sludge, and microfiltration. With these fixed values, we can
obtain a global upper bound with an objective value of $304,405 in 27.6 CPUs using LIN-
DOGlobal with a 70% optimality tolerance. Problem (RP ) is solved subsequently and a
global lower bound with an objective value of $98,790 is obtained in 12.6 CPUs. The lower
bound solution fixes ultrafiltration, ion exchange, activated sludge, and microfiltration as
the technology selections for the inner iteration. In the operating range of this example,
ion exchange has a higher capital cost and a worse removal performance. However, its
operating cost is lower than that of the reverse osmosis. In addition, both technologies
are capable of meeting the discharge limit. Thus, it is possible that the selections from
the lower bound outperform the initial technologies chosen for (P ). For the new choices
the MINLP subproblems (SPn) is each solved with BARON with a 10% optimality tol-
erance. They yield an objective value of $131,690, $52,954, and $46,226. Summing the
values from the three scenarios yields a lower bound of $230,870. We then solve the NLP
optional step (P–s) to obtain the stream connectivities. Based on the configuration, the
NLP problem (P ′) yields an upper bound of $234,820. With the integer cut to eliminate
the current configuration, the subsequent outer problem (RP ) is found to be infeasible;
thus, we have reached the global optimum. The entire algorithm requires 2,308.5 CPUs,
where 1,608.0 CPUs is used to solve the lower bounding problem. In comparison, the
original problem (P ) cannot be solved to optimality in the resource limit (7200 CPUs)
with LINDOGlobal and BARON.

The resulting configuration is shown in Figure 3.12. Note that the recovery ratio in the
ion exchange unit is chosen to be the lower bound 0.5, which implies that it is cheaper
to dispose rather than to treat the stream. Also, since the HM concentration in all the
wastewater streams are lower than the discharge limit, no HM removal is required.

3.6.3 Example 3: petroleum refinery water use

We consider a modified refinery case study as the final example15,84 and the units involved
are shown in Figure 3.13. The primary water sources are freshwater and purified water. In
addition, crude oil often carries emulsified water, and can be considered as a third process

3.6. NUMERICAL EXAMPLES 81



CHAPTER 3. WASTEWATER REGENERATION MODELS FOR WATER
NETWORK OPTIMIZATION

Discharge 

TSS removal 

Ultrafiltration 

TDS removal 

Ion exchange 

ORG removal 

Activated sludge 

Metal containing  

wastewater stream 

Oily  

wastewater stream 

General waters 

wastewater stream  

Dye containing  

wastewater stream 

To AS 

From UF 

5.25 

1.07 
5.08 

1.80 

0.21 
2.07 

2.37 

3.95 

5.10 

9.34 

4.89 

10.93 

2.87 

Figure 3.12: Example 2 metal finishing water network configuration.

water source. Two sinks are considered for discharge, a centralized wastewater treatment
facility on site and the nearby river. Five water-using process units are considered in
this study. They are desalination, column condensation, steam generation, cooling water,
and general consumption. The water quality and flowrate requirement of these processes
are summarized in Table 3.12. The third water source, crude oil train, has a maximum
flowrate of 15 ton/h, and the wastewater treatment plant can accept a maximum of 360
ton/h of wastewater. Reverse osmosis and ion exchange remove salt from the streams, and
trickling filter and activated sludge are used to remove organic content of the streams.

The resulting MINLP has 1,768 equations, 1,331 continuous variables, and 85 binary vari-
ables. Note that the problem size is larger than that of Example 2. However, solving
the problem directly using LINDOGlobal yields an optimal solution of $1,906,264 with
5% optimality gap in 209 CPU s. The reason that the problem can be solved effectively
without the decomposition algorithm can be seen in the resulting network configuration
as shown in Figure 3.14. Trickling filter is chosen to remove ORG, and the highest re-
moval ratio, RORG

c = 90%, is selected. The consumption of freshwater is 360.5 t/h, and
the consumption of purified water is 47.5 t/h, which is a 734.5 t/h reduction had reusing
and recycling not been performed. First, the wastewater streams are reused and recycled
within the network instead of being discharged to the wastewater sinks. Also, no salt-
removal unit is selected in this configuration, which is due to the high TDS tolerance level

3.6. NUMERICAL EXAMPLES 82



CHAPTER 3. WASTEWATER REGENERATION MODELS FOR WATER
NETWORK OPTIMIZATION

Purified water Freshwater 

WWTU River 

Column 

condensate 
Boiler 

General 

consumption 

Cooling 

Tower 

Desalter 

Activated sludge 
Trickling filter Reverse osmosis 

Ion exchange 

water sources 

water using 

process units 

TDS removal 
ORG removal 

wastewater sinks 

Crude oil drain 

Figure 3.13: Example 3 refinery process water system superstructure.

Table 3.12: Example 3 petroleum refinery data.

(a) Process units

Flowrate (ton/h) Loss (ton/h) Discharge Load (kg/h) Cmax
in (ppm)

n1 n2 n3
TDS ORG TDS ORG TDS ORG TDS ORG

Boiler 25 18 3.5 1.21 2.07 1.10 0.64 0.99 10 1
Condensate 22.5 0 4.28 146.23 3.94 125.55 3.6 104.87 10 1
Cooling tower 1000 405 615 219 310.9 110 6.8 1 2500 220
General consumption 10 0 9.5 70 8.29 61.1 7.08 52.19 300 50
Desalter 85 0 153 544 136.07 510.31 119.14 476.63 200 100

(b) Concentration limit (ppm)

Sources Discharge sinks
Fresh water Purified water Crude oil train River Wastewater treatment plant

TDS 50 10 135 50 364
ORG 15 0 45 200 759

3.6. NUMERICAL EXAMPLES 83



CHAPTER 3. WASTEWATER REGENERATION MODELS FOR WATER
NETWORK OPTIMIZATION

Purified water 

Freshwater 

WWTU 

River 

Crude oil drain 

Trickling filter 

Boiler 

Column 

condensate 

Cooling 

Tower 

General 

consumption 

Desalter 

47.5 

360.5 

15 

290.5 

10 

60 

22.5 

25 

15 

7 

22.5 

585 

10.0 

10.0 

4.4 

80.6 

113.1 

Figure 3.14: Example 3 optimal network configuration for the refinery water system.

at the inlet stream of the cooling tower, as well as the high rate of evaporation loss in the
cooling tower. The cooling tower then reuses most of its outlet stream, leading to a cooling
loop that is more efficient than a once-through design.

3.7 Conclusion

By considering the use of short-cut models for treatment units that remove TDS, TSS,
and organics, we are able to exploit the trade-offs between treatment cost and removal
efficiency of the units. The model (GDP-1) is developed to accommodate the modifications
in the architecture and formulation of the treatment units. In order to solve the resulting
formulation to global optimality, we have presented a Lagrangean-based decomposition
algorithm that is tailored to the water network problem. Several examples are presented to
demonstrate the effectiveness of the algorithm in improving the quality and computation
effort of the solution.

3.7. CONCLUSION 84



CHAPTER 3. WASTEWATER REGENERATION MODELS FOR WATER
NETWORK OPTIMIZATION

Nomenclature

Reverse osmosis
∆Pdrop Pressure drop along the membrane channel, Pa
∆π Osmotic pressure difference across the membrane, Pa
Pf Pressure at the feed side of the membrane, Pa
Pp Pressure at the permeate side of the membrane, Pa
N Number of membranes
Ion exchange
XIX Mass fraction in inlet water of ion wanted to be removed
q Operating capacity of the resin, eq/Lresin
MWca Molar mass of cation, kg/kmol
MWan Molar mass of anion, kg/kmol
SLR Surface loading rate, m/h
SFR ervice flow rate, m3water/(m3resinh)

BV Volume of water treated per volume of resin, Lwater/Lresin
CT Contact time, h
VIX Resin volume, m3

Vww Volume of waste water treated
AIX Resin cross-sectional area, m2

Ultrafiltration
kM membrane resistance coefficient
µ dynamic viscosity of water
∆P Transmembrane pressure
Amemb Membrane area
Sedimentation
t Nominal detention time, h
ORSE Overflow rate, m3/m2day

ASE Area of the filter media, m2

3.7. CONCLUSION 85



CHAPTER 3. WASTEWATER REGENERATION MODELS FOR WATER
NETWORK OPTIMIZATION

NC Volume of the filter media, m2

DSE Depth, m
Activated sludge
SRT Solid retention time, day
XAS Biomass concentration in the aeration tank, g/m3

τ Residence time, day
XT MLVSS concentration, g/m3

X0,i Influent nbVSS concentration, g/m3

Px,bio Biomass wasted, g/day
PXT ,V SS Total sludge wasted daily, g/day
RoAS Oxygen consumption, g/day
VAS Aerator volume, m3

AclAS Clarifier area, m2

Trickling filter
Rrcy Recirculation ratio
F Recirculation factor
W1 BOD loading applied to the first-stage filter, kg/d
W2 BOD loading applied to the second-stage filter, kg/d
E1 Fraction of BOD removal for first stage
E2 Fraction of BOD removal for second stage
LB BOD loading to filter, kg BOD/m3d

RoTF Oxygen consumption, kg O2/kg BOD applied

ORTF Overflow rate, m/hr
ATF Area of the filter media, m2

DTF Depth, m
VTF volume of filter media, m3

AclTF Clarifier area, m2

3.7. CONCLUSION 86



Chapter 4

Operational Model for Shale Gas Water
Management

4.1 Introduction

In this chapter we develop a model that optimizes water-use life cycle for wellpads through
a MILP discrete-time representation. The objective is to minimize the cost of transporta-
tion, treatment, storage, and disposal while also accounting for the revenue of gas produc-
tion within the specified time horizon. This time horizon must be at least one year to cap-
ture the seasonal availability of water. Assuming that freshwater sources, river withdrawal
data, location of wellpads and treatment facilities are given, the goal is to determine an
optimal fracturing schedule and recycling ratio. Since this is a difficult problem to model
and solve, we intend to consider as a first step freshwater acquisition.

The chapter is organized as follows. The freshwater handling section accounts for the
trade-off between water availability and freshwater transportation cost, as well as environ-
mental implications of transportation. We next address in the wastewater handling section
the problem that considers the entire economic optimization, including water treatment,
storage, disposal, and income from gas production. In each section, relevant background

87



CHAPTER 4. OPERATIONAL MODEL FOR SHALE GAS WATER MANAGEMENT

is introduced first, followed by a general problem statement, its optimization formulation,
and an example to illustrate the application of the optimization model. We focus on ap-
plications in the Marcellus shale play although the proposed models can be used in other
shale gas formations.

4.2 Freshwater handling

4.2.1 Background

The conventional sources for water used in hydraulic fracturing includes surface water,
ground water, treated wastewater, and cooling water. The most common one is surface
water such as lakes or rivers, which typically costs about $1.76-3.52/m3 in the state of
Pennsylvania. On the other hand, some operators are exploring the possibility of using
acid mine drainage (AMD) which is present in large volume in the Marcellus region. In
addition, natural gas liquid (NGL) is also being used by some as frac fluid. The issues
commonly faced by water acquisition include seasonal variation in water availability, per-
mitting complexity, and access near the drilling site. In Pennsylvania, the Susquehanna
River Basin Commission (SRBC) has incorporated minimum ”stream pass-by flows” into
water withdrawal permits. This rule is meant to ensure that enough water remains flowing
downstream.

Freshwater is transported to the wellpad by truck or by pipeline (Figure 4.1). Transporta-
tion costs are often the primary economic driver influencing water management decisions.
Approximately 4,000-6,500 one-way truck trips are required for the completion of a typi-
cal wellpad. While trucks allow for a more flexible operation, it causes burden to the local
community in terms of noise and road damage. The operators are responsible for main-
taining both paved and unpaved roads through ”bonding”. In addition, all operators that
share a portion of the road are responsible for damage caused by the heavy trucking traffic.
Thus, the combination of expensive trucking cost and the costs associated with road deteri-
oration encourages operators to use pipelines that are more economical by drawing water

4.2. FRESHWATER HANDLING 88



CHAPTER 4. OPERATIONAL MODEL FOR SHALE GAS WATER MANAGEMENT

from nearby sources. However, many are temporary pipe networks given the relatively
short duration of the fracturing process of the wells.

Figure 4.1: Water transportation through temporary piping.

Once water is transported to the wellpad, frac fluid is prepared. Note that chemical addi-
tives make up approximately 0.5% of this fluid47. Frac fluid quality is the key driver for
water requirement because contaminants can interfere with its performance. For example,
sulfates cause scaling and the presence of TSS can decrease biocide effectiveness and plug
wells. In addition, water compatibility with the different types of frac fluid designs gov-
erns treatment requirements. The different fluid designs include slickwater, linear gel, and
crosslink gel. As a result, operators need to exercise proper caution when preparing the
frac fluid. Yet the exact criterion for fluid composition is not well-defined. Many opera-
tors use a ”copy-and-paste” approach to determine the treatment requirement for the frac
fluid. This lack of exact criteria is partially due to the unclear correlation between frac
fluid composition and operational issues.

4.2.2 Problem I

Motivated by the logistics of water distribution shown in Figure 1.5, the first specific prob-
lem that we address is as follows. We assume we are given a number of freshwater sources,

4.2. FRESHWATER HANDLING 89



CHAPTER 4. OPERATIONAL MODEL FOR SHALE GAS WATER MANAGEMENT

freshwater withdrawal data, location of wellpads, and location of treatment facilities for
removing suspended solids. Also, given is the total number of frac stages for each well-
pad, date restrictions for hydraulic fracturing, and the number of frac crews available. The
goal is to determine the fracturing schedule of the wellpads, the rate that each wellpad is
stimulated, as well as the starting date for the frac holiday. The frac holiday is a flexible
period of time when the frac crew take time off, usually due to low water availability. The
objective is to minimize the expected trucking and pumping cost of the water required to
complete all the wellpads. The scenarios considered for the uncertain availability of water
are the years of historical stream data for which equal probability is assigned to each of
them.

The main opportunity for optimization is the trade-off between the cost of trucks and
pipelines for freshwater transportation, while accounting for water availability in the wa-
ter sources. There are two types of freshwater sources under consideration. The first one,
an ”uninterruptible” source, is a large body of water (e.g. large river or lake) that provides
water year-round. However, the source is usually located remotely so that trucking is re-
quired for transporting freshwater from the source to the wellpads. Alternatively, there are
interruptible water sources (e.g. small river or creek) that can be piped to the wellpads,